
Draft Environmental Statement

D EPA 24004 HI

Wailuku Kahului Wastewater

Treatment and Disposal System
County of Maui Hawaii

Prepared by Environmental Protection Agency Region IX

100 California Street

San Francisco CA 94111



fcpA

v

Tb
oo\

Draft Environmental Statement

D EPA 24004 HI

Wailuku Kahului Wastewater

Treatment and Disposal System
County of Maui Hawaii

§
y

s

Prepared by Environmental Protection Agency Region IX

100 California Street

San Francisco CA 94111

Responsible Official j_ fard
Paul De Falco Jr

Regional Administrator

May 1 1973

US EPA

irters and Chemical Libraries

West Bldg Room 3340

Mailcode 3404T

] »rs Constitution Ave NW

Washington DC 20004

202 566 0556
[...]
Maui News

P 0 Box 550

Wailuku Maui HI 96793

Mr Mrs Walter Cameron

Haliimaile Maui HI 96787

Mr John M Fernandez

Pukalani Community Association

Pukalani Maui HI 96788

Mr M Dean Parsons

555 East Walnut Street

Pasadena CA 91101

Mr William Thompson
Box 621

Honolulu HI 96809

Ms Elizabeth Young
P O Box 497

Makawao Maui HI 96768

Mr Alvin K Fukunaga
President Hawaiian Society
for Professional Engineers
Maui Chapter
573 Pio Drive

Wailuku Maui HI 96793

v



Mr Donald Ferrell

Amelco Corporation
645 Halekauwila Street

Honolulu HI 96813

Mr Meyer M Ugoka
2103 Wells Street

Wailuku Maui HI 96793

Mr Alvin T Amaral

P 0 Box 393

Kahului Maui HI 96732

Mr Gene H Grounds

1668 Alaniu PI

Kihei Maui HI 96753

Mr Norman M Saito

2609 Main Street

Wailuku Maui HI 96793

Mr Charles Iwata

2137 Hewahewa PI

Wailuku Maui HI 96793

Mr William Wilmore President

Maui Contractors Association

Haliimaile Maui HI 96787

Mr James S Ushijima

County Clerk

County Administration Building
Wailuku Maui HI 96793

Ms Gloria Foster

RR 1 Box 296

Kula Maui HI 96790

Mr Colin G Lennox

RR 1 Box 431

Kula Maui HI 96790

Mr Mrs William P Mull

3202 Woodlawn Drive

Honolulu HI 96822

Mr Ronald M K Lau

Kuiaha Maui HI 96708

Mr C G Street Jr

Wailuku Sugar Co

P 0 Box 1157

Wailuku Maui HI 96793

Mr Douglas R Sodetani

100 Wells Kanoa

Wailuku Maui HI 96793

Mr Hannibal Tavares

P 0 Box 1176

Wailuku Maui HI 96793

Mr Rodney Graybeal
194 Alalani Street

Pukalani Maui HI 96788

Ms Leslie Skillings
55 A Keala PI

Kihei Maui HI 96753

Mr James M Sconyers
P 0 Box 497

Makawao Maui HI 96768

Mr William Martin

Apt 205 Kihei Villa

Hihei Maui HI 96753

Keichi Kobayashi
287 Leleihoku Street

Wailuku Maui HI 96793

Mr William Neilson

448 N Wakea Avenue

Wailuku Maui HI 96793

Ms Dorothy Pyle
Box 345

Puunene Maui HI 96784

Mr George Milne

44 116 Kauinohea PI

Kaneohe Maui HI 96744

Mr D K Tokunga
Maui Realty Company
100 Wells

Wailuku Maui HI 96793

Vi



Ms Helen C Twitchell

2 Lih Kai

Kihei Maui HI 96753

Mr Donald E Dietrich M D

1656 Halama

Kihei Maui HI 96753

Mr Allen Barr

P 0 Box 456

Makawao Maui HI 96768

Mr Howard A Powers

P 0 Box 478

Kula Maui HI 96790

Noboru Koito

P 0 Box 1174

Wailuku Maui HI 96793

Mr Robert P Bruce

P 0 Box 3

Paia Maui HI 96779

vii



Tables of Contents

Summary

I Description of the Proposed Action

A Description of the Proposed Project 1

B Environmental Setting 6

1 Geography Climate History 6

2 Socio Economic Conditions 9

3 Land Use in the Project Area 12

4 Water Quality in Kahului Bay and 14

Kahului Harbor

5 Existing Wastewater Situation 17

6 Description of Kanaha Pond 18

7 Description of the Immediate Project 22

Site

II Probable Environmental Impact of the Proposed Action

A Primary Impact 23

1 Plant and Force Main Construction 23

2 Plant Operation 25

a Impact on Kahului Bay 25

B Secondary Impact

1 Impact on Shore Erosion and Tsunami 29

Dangers

2 Impact Due to the Accommodation of 30

Growth and Development

III Adverse Impacts Which Cannot be Avoided Should the

Proposed Action be Implemented 36



IV Alternatives to the Proposed Action

A General Alternatives 37

1 No Project 38

2 Alternate Treatment Processes and 38

Disposal Methods

a Primary Treatment 39

b Secondary Treatment with Marine 41

Outfall Disposal

c Tertiary Treatment with Reclamation 42

Disposal

3 Alternate Plant Sizing 44

B Site Alternatives 48

1 Quonset Hut Site 48

2 National Guard Site 52

3 Kaa Site 53

4 Modified Kaa Site 54

V The Relationship Between Short Term Uses of Man s

Environment and the Maintenance and Enhancement of

Long Term Productivity 55

VI Irretrievable and Irreversible Commitments of

Resources Which Would be Involved Should the Proposed
Action be Implemented 56

VII A Discussion of Problems and Objections Raised by
Other Federal State and Local Agencies and by
Interested Persons in this Review Process 57

References

Appendix A A Geo hydrological Analysis of Wastewater

Disposal by Deep Well Injection

Appendix B Transcript Public Hearing of February 23

1973



Appendix C Engineering Analysis of Project Costs

Costs for Various Alternatives

Appendix D Unpublished References Cited in the

Text



List of Figures

Figure One

Figure Two

Figure Three

Figure Four

Figure Five

Figure A l

Figure A 2

Figure A 3

Figure A 4

Figure A 5

Figure A 6

Figure A 7

Map of Major Project Elements 2

Layout of Treatment Plant 4

The Project Area in Relation to Major

Geographic Features 7

Comparative Population Projections 32

Location of Alternate Sites 49

Median Annual Rainfall

Water Level Contours

Diagramatic Cross Section

Recommendation for Construction

Circulation of Salt Water from Sea to Zone

Diffusion

Salinity Profiles

NE SW Cross Section



List of Tables

Table One Anticipated Plant Efficiency 3

Table Two Employment in Wailuku Kahului 10

Table Three Family Income 10

Table Four Current Land Use in the Project 13

Area

Table Five Existing Wasteflow in Project Area

Table Six Projected Growth of Economic 34

Parameters

Table Seven Efficiency of Primary Treatment 39

Table Eight Comparative Costs of Alternatives 46 47



I DESCRIPTION OF THE PROPOSED ACTION



Description of the Proposed Project

The proposed project is the construction of a 6 MGD waste-

water treatment and disposal system to serve the Wailuku

Kahului area of Maui State of Hawaii The project will pro-

vide secondary treatment by the activated sludge process

final clarification by sand filtration and subsurface dis-

posal by gravity injection wells It will serve a 1982

design year population in the service area of 26 832 as well

as commercial and industrial dischargers

Sewerage will be collected by the County of Maui s existing
sewer system Two pump stations and 16 000 feet of force

main will be constructed to convey wastes to the treatment

plant The two existing raw sewerage outfalls located at

either side of Kahului Harbor will be abandoned Figure 1

illustrates the configuration of major project elements

Wastes collected in the Wailuku area will be intercepted near

the existing Wailuku outfall A pump station and a 20 inch

force main will convey flows south along Kahului Beach Road

to Kaahumanu Avenue The pipe then follows Kaahumanu Avenue

east to a second pump station near the junction with Hana

Highway At this point flows from the Kahului area are inter-

cepted and the combined flows are pumped to the plant

The proposed treatment plant and disposal site lie within a

19 4 acre parcel between an existing roadway north of Kanaha

Pond and the beach The plant layout is shown in Figure 2

The activated sludge process provides secondary treatment

Sludge biologically active solids which are removed by
settling during the primary treatment stage is re introduced

to the process to intensify the bacteriological breakdown of

organic materials Also to maximize the removal of sus-

pended solids effluent will be filtered through a bed of

sand prior to discharge This step along with final chlori

nation should minimize clogging problems in the injection
wells An indication of the expected efficiency of the

process is given below

1



PAGE NOT

AVAILABLE

DIGITALLY



Table One Anticipated Plant Efficiency

Influent Effluent average Removal

Suspended solids 235 mg 1 10 mg 1 96

Biochemical Oxygen 258 mg 1 10 mg 1 95

Demand BOD

Taken from Fig 5A Study of Wastewater Treatment for

Wailuku Kahului April 1971 Chung Dho Ahn Associates

Consulting Engineers

3



OCEAN

OUTFALL

PROPOSED

WASTE WATER

TREATMENT PLANT

Source Chung Dho Ahn and Associates 1971 Study of

Wastewater Treatment and Disposal for Wailuku Kahului

Consulting iT c IVrort Tor the County of Maul

Modified by the Environmental Protection Agency

COUNTY OF MAUI

STUDY OF WASTE WATER

PLANT LAYOUT

FI6UP G T wC



Sludge that is not re introduced to the process will be

aerobically digested dewatered by centrifuge and either

reused as a soil conditioner or disposed of at a landfill

site

The major elements of the treatment facility are listed

below

3 Aerated Grit Chambers 20 x 10 x 8

2 Aeration Tanks 170 x 60 x 15

2 Secondary Clarifiers 125 x 60 x 10

2 Aerobic Digestion Tanks 170 x 30 x 15

2 Filters for Sand Filtration 90 x 16

1 Centrifuge for Solids Concentration

1 Chlorine Contact Tank 94 x 46 x 5 3

An Irregularly Shaped Holding Pond it will have a sur-

face area of 123 000 sq ft and a capacity of 5 0 MG

4 Gravity Injection Wells for final effluent disposal

Effluent disposal will occur by gravity injection into the

basalt aquifer One well has already been drilled as a test

well and up to 3 additional wells will be drilled as needed

Each well has a capacity of 2 MGD at designed operating head

Additional information on these wells and other aspects of

the proposed project will be provided in other sections of

the statement

The plant is located in a tsunami zone The facility has

been designed to minimize the effects of plant inundation

It should be noted that protective measures are not designed
to prevent inundation but merely to mitigate its adverse

impact All control panels will be at least 15 above

ground level An existing 16 sand dune will be retained

seaward of the plant as a protective berm Finally the

road areas on the plant site will be designed to serve as

drainage channels during flood conditions

5



Environmental Setting

Geography Climate History

The Island of Maui with an area of 728 square miles is the

second largest island in the State of Hawaii and the largest
of a group of four that make up the County of Maui the

others are Molokai Lanai and Kahoolawe

The island is geologically youthful composed of two large
volcanic domes lying along an east west axis The eastern

and larger portion of the island is dominated by Haleakala

with an elevation of 10 025 feet The western volcano is

Puu Kukui with a height of 5 788 feet connected to Haleakala

by a narrow isthmus Figure 3 shows the project area in rela-

tion to major geographic features

Coral sand beaches occur irregularly around the island with

the widest and most extensive being along the southern or

leeward shore Beaches on the windward side including those

in the project area tend to be comparatively narrow and are

subjected to both high winds and heavy surf

The trade winds originate from a nearly stationary high pres-

sure area northwest of the Hawaiian Archipelago These winds

produce a substantial moderating effect on weather in the

State reducing the range of daily temperatures and generally^
making the climate far cooler than equatorial regions on

larger land masses

6





Rainfall except for winter storms is almost exclusively a

function of topography with windward areas of high elevation

receiving extremely heavy precipitation and low lying leeward

areas very little While most areas receive at least some

precipitation year round the heaviest rains occur during the

November to March winter season

Historically the Hawaiian Islands are thought to have been

settled by Polynesians about a thousand years before Captain
James Cook discovered them for the western world in 1778

King Kamehameha I who forged all the Hawaiian peoples into

a single Kingdom during this period brought Maui under his

rule the same year

Maui was important to the white man first as a whaling sta-

tion and trading post with most of the activity centering
around the protected port town of Lahaina on the leeward

coast As the influence of North Americans grew into eco-

nomic dominance the isthmus on Maui became heavily cultivated

in sugar cane and to a much lesser extent pineapple The

agricultural economy demanded inexpensive labor and planta-
tion owners throughout the nineteenth century brought
large numbers of immigrants to the Islands from China

Japan the Philippines and Southern Europe

The Wailuku Kahului area gradually eclipsed Lahaina as the

commercial center of Maui The deep water port at Kahului

was the key to development Today the two communities com-

bine to form the urban center of all of Maui County

8



Socio Economic Conditions

Between 1930 and 1970 the population of the Island of Maui

experienced a net decline dropping from 48 800 people to

less than 39 000 The nadir was reached in 1960 when the

number of people fell to 35 700 Since that time the trend

has reversed and in 1970 the census population reached

38 700 Over 93 of that increase occurred in the Wailuku

District Note This is a census district and includes

nearly all the isthmus shown in Figure 3 In terms of the

percentage of the island s population living in the Wailuku

District however Wailuku s share has increased between each

census period from 41 in 1920 to approximately 57 in 1970

These figures reflect a shift in population patterns in con-

cert with changes in the island s economic base

Approximately 60 of the increase between 1960 and 1970 were

in migrants of whom 62 came from outside the State Most

of the in migrants were people in the 30 54 age bracket

with their dependents while out migrants tended to be

people in the 15 24 age group

The multi racial heritage of Maui County is reflected in the

composition of its population As of June 1969 persons of

Hawaiian ethnic stock made up 28 of the population Philip-
pines other Orientals and Caucasions comprised 23 27 and

19 respectively All others made up the remaining 3

On Maui as elsewhere in Hawaii agriculture and the proces-

sing of agricultural products primarily those associated

with sugar and pineapple have been undergoing a period of

transition declining from the completely dominant position
they once occupied in comparison with other economic activi-

ties At the same time they have shifted from highly
labor intensive operations to those involving fewer people
and increased mechanization

Both in terms of the percentage of total employment and the

number of people working employment in sugar and pineapple
industries reflect the downward trend According to 1960

U S census figures of slightly more than 13 500 total

island employment in 1960 a little over 4 000 29 6 worked

in manufacturing predominantly sugar mills and pineapple
canning while almost 3 100 22 9 worked in agriculture or

related activities The 1970 census showed an increase in

total employment to almost 15 500 yet employment in manu-

facturing and agriculture dropped to less than 2 300 14 8

9



and a little over 2 000 14 9 respectively In 1971 data

from the Hawaiian State Department of Labor indicated that

the portion of the island s work force devoted specifically
to sugar and pineapple both agricultural and manufacturing
activities was only 18 of total employment with service

industries trade and government following closely with 17

16 and 14 respectively

Within the Wailuku Kahului area employment figures are

indicative of the urbanized character of this portion of the

island Of the 7 807 persons employed within the area in

1970 the rank of employment categories was as follows

Table Two Employment in Wailuku Kahului

RANK TYPE OF EMPLOYMENT NO EMPLOYED

1 Government 1 550

2 Wholesale and Retail 1 542

3 Manufacturing 1 215

4 Services 901

5 Agriculture 703

6 Contract Construction 638

7 Transportation Commercial

and Utility 637

8 Others 621

Source Information provided in proposed General Plan

Eckbo Dean Austin Williams Table IV p 10

Family income within the Wailuku Kahului area tends to be

slightly higher than the island as a whole Reported family
income during 1969 1970 U S census figures showed the

following pattern

Table Three Family Income

MAUI ISLAND WAILUKU KAHULUI

Number Percent Number Percent

Less than 5 000

5 000 to 7 999

8 000 to 9 999

10 000 to 14 999

15 000 to 49 999

50 000 or more

1

1

1

2

2

597

849

178

373

110

79

17 4

20 1

12 8

25 8

23 0

0 9

687

741

579

1 290

1 197

35

15

16

1

4

12 8

28 5

26 4

0 8
